Katalog nahradnich dild
Spare Parts List

(GARUDAN

GF-1116-147 LM

@ anita

ANITA B, s.r.o.
Prumyslova 2453/7
680 01 Boskovice
Czech Republic
tel: +420516 454 774
+420 516 453 496
fax: +420 516 452 751
e-mail: info@anita.cz



mailto:info@anita.cz

ANITA ©

GF-1116-147 LM




ANITA ©

CONTENT
A. FRAME & MISCELLANEOUS COVER COMPONENTS (1/2) .cccoviiieiiiicieces 4
A. FRAME & MISCELLANEOUS COVER COMPONENTS (2/2) ....ccccovvoviiiiiiiiene, 6
B. MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS ..o 8
C. NEEDLE BAR & UPRIGHT SHAFT & LOWER SHAFT COMPONENTS............ 10
D. PRESSURE FOOT MECHANISM COMPONENTS .......coiiiiiiier 12
E. LOWER FEED MECHANISM COMPONENTS. ... 14
F. FEED ADJUSTMENT MECHANISM COMPONENTS .......c.cooiiii i 16
G. THREAD TRIMMER MECHANISM COMPONENTS (1/2) ....cceoiiiiiiieiiiciene 18
G. THREAD TRIMMER MECHANISM COMPONENTS (2/2) ......cooiiitiumiinenceens 20
H. KNIFE COMPONENTS (1/2) .ot 22
H. KNIFE COMPONENTS (2/2) ..otttk 24
I. AUTOMATIC REVERSE FEED MECHANISM COMPONENTS ..........cceoiiiennnns 26
J. WIPER MECHANISM COMPONENTS ..ottt 28
K. OIL LUBRICATION MECHANISM COMPONENTS....ci..ii 30
L. ACCESSORIES (L/2) ..ottt ettt 32
L. ACCESSORIES (2/2) ...ttt st 34

GF-1116-147 LM 3




ANITA ©

34

A. FRAME & MISCELLANEOUS COVER COMPONENTS (1/2)

GF-1116-147 LM



ANITA ©

A. FRAME & MISCELLANEOUS COVER COMPONENTS (1/2)

REF No Part No. Name of Part Q'TY Remarks
1 FD1010-0A Face Plate — — — — = = — = = = o= — — 1
2 FD1011-0A Packing = = == == == = o o v o o s 1
3 Z5B12064 Screw 3/16-28%10 = == = o e o e w 3
4 SEN1250400 Rubber Plug = = = = = o e e e e - 2
5 FC4085-0A Waste Material Guide = == = = == — == 1
6 Z5B08058 Screw 1/8-44%33 —~—=~——————— 2
7 FC4082-0A Needle Plate = = = = = = m e e — — 1
8 ZSC11001 Screw 11/64-40%11 ——— = ————— 2
9 ZSB08058 Screw 1/8-44#33 === ——————= 2
10 FC4083-0A Waste Material Guide ——=———~———~ 1
11 FC4084-0A Waste Material Guide Plate — — ———— 1
12 5100111600 Slide Plate ————— == 1
13 5100111700 Slide Plats Spring=— = = == = = — — — — - 1
14 2SB06004 Screw 3/32-56#22 ~—————=———: 2
15 FD1057-0A Presser Bar Support ————————— 1
16 Z8C12002 Screw 3/16-28#65 —~————————- B
17 FC6050~0A Throat Plate = == == == == = = e = i e 1
18 ZSC11001 Screw 11/64-40%11 = = o — —=— 2
19 5100110700 Bed Screw Stud = = == - - — — 4
20 75201 159T0 Scraper ——————————————— 1
21 FD1055-0A Thread Guide = == = = o e o e e 1
22 28108001 Nut 9/64-40 =i == A —m e e 1
23 5100312000 Thread Guide = = = — w= s — s e e e 1
24 Z28B11082 Screw 11/64-40%6,5 = = = = = = — — 1
25 FD1014-0A Rubber Plug = — = — = = e e — — — . 2
26 SEN0850600 Rubber Plig), ~ s — — — — — = = — - 2
27 5100112600 Thread Take=up Lever Cover = =—=———: 1
28 ZSB12018 Screw 3/16-28% —— === ————— 1
29 5100113470 Spool Pin = = = e e e e 1
30 FD1012-0A Side Cover — = = == = v o e — 1
31 FD1013-0A Packing — = = = = = o o o 1
32 5100282770 Cord Holder — === — = e e e e — - 1
33 ZSB12053 Screw 3/16-28% —————————— 8
34 ZSB12018 Screw 3/16-284% ———— == ———— 1
35 WEQ00050 Washer = = o = o e e e e e e 1
36 SEN2000500 Rubber Plug —— — = = = = e e e e - 1
37 5100164570 Stopper = = = = — = ———— e e e e 1
38 ZSB12052 Screw 3/16-28%18 — =~ = == e = = = 1
39 SEN2101000 Rubber Plug = == == = = o o o e e — — 1
40 5100311600 Thread Guide(Center) = = = = m= = o= e - 1
41 ZSB11082 Screw 11/64-40%6,5 — = v mm o o e e = 1
42 SEN0850600 Rubber Plug = === e — - i
43 5100116370 Rubber Plug == — = = o e e e e e e 1
44 SEN0850600 Rubber Plug = == = e e e e e 1
45 SEN1250700 Rubber P|ug ————————————— 1

GF-1116-147 LM




ANITA ©

A. FRAME & MISCELLANEOUS COVER COMPONENTS (2/2)

GF-1116-147 LM




ANITA ©

A. FRAME & MISCELLANEOUS COVER COPMONENTS (2/2)

REF.No Part No. Name of Part QTY Remarks
1 5100310300 N i i o e 1
2 5100315200 Tension Disk Stopper = = = ——m— = —- 1
3 9100310400 Tension Spring = === — = = — e — — —. 1
4 5100315400 Tension Regulator Presser Disk ————: 1
5 9100315300 Tension Digh = = — — — — mm mm mm e 2
6 9100310100 Thread Tension Post — = — = = = e o e 1
1 5100310800 Spring — = ——— 1
8 9100310500 Thread Tension Post Bracket ————— 1
9 Z8B09013 Screw 9/64-40%4 —— — e ———— 1
10 ZSA15028 Screw 15/64-28%7 —————— = e 1
11 FD1028-0A Tention Releasing Pin == —— == === 1
12 FD1043-0A CapRing = ===~ — 1
13 9100315570 T — 1
14 5100315870 Thread Tension Post = = = = = == = ome e 1
15 5100315770 Tension Digk = = = mm e s e — — — — 2
16 5100314070 First Tension Post — — — — =~ we fom e = 1
17 5100315670 Upper Thread Tension Plate ——=——= 1
18 Z8B12018 Screw 3/16-28%f ——— —mm e ——— 1

GF-1116-147 LM




ANITA ©

B. MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS

GF-1116-147 LM 8




ANITA ©

B. MAIN SHAFT & THREAD TAKE-UP LEVER COMPONENTS

REF.No Part No. Name of Part QTY Remarks
1 5200120875 Counterweight Asm, ———=—————— 1
7 52001208T0 Counterweight ————=—————m——- (1)
3 5200410170 Knife Cam — — — = = = = e o e i (1)
4 YA040190 Parallel Ping — — = = = — o e )
5 ZSB18011 Screw 9/32-28%16 == — — — = = —- 1
6 OPP0044240 O-rings = =—————m——————— 1
i ZSA16025 ‘Screw 1/4-40%6 —————~—————- 2
8 ZSA18002 -Screw 9/32-28%135 ————————— 1
9 5200410370 Washer = — = = v e e e e e 1
10 FC1101-0A Main Shaft Bushing, Front———————- 1
1 FC1110-0A Brangey — == == — wm mm s et e e i
12 ZSB15019 Screw 15/64-28%9 —————————- 2
13 5100120300 Main Shaft Bushing, Center =—=——= 1
14 5100122600 Gl oo s s sl = — T 7.5 {
15 ZSA16025 Screw 1/4-40%f — — = — —= ————- 2
16 RB200200 Retaining Rings—C Type 20 —————~— 1
17 5100122000 Feed Cam — = — = == me — — — e e e i
18 Z5B16031 Screw 1/4-40%1] —————————— 2
19 5100122100 Bearing Cover —— == ———— ———— 1
20 ZSB09014 Screw 9/64-40%6 —————————— 2
21 5100120470 Main Shaft Bushing, Rear ——————— 1
22 5100120500 of, LD, R P 1
23 5100354200 Oil Adjusting pin = == ———————~— 1
24 OPP0029178 O-rings —————m——— e ——— i
25 5100353000 Holder = — — — == == o s e e 1
26 XB106001 D 1 53 s 5 e s 1
2] FC1100-0A Main Shaft — — — == m= = = e e e 1
28 5100602075 Detector Bracket— —————————— 1
29 ZMEQ5001 Screw M5 X 08493 —————————- 2
30 5100602476 Magnet Fitting Base B Asm, ——————- 1
31 5100602475 Magnet Fitting Base A Asm, ——————- 1
32 5100602770 MagnetC — =~ = ——— e — — — 1
33 5100122370 Hairid Wiiga] s i iomims s 1
34 ZSA15010 Screw 15/64-28%15 = = — == oo e e — 2
35 Z8B11076 Screw 11/64~40%12 — -~ — —— — e 2
36 WA049003 Washer ——————————————— 2
37 FD1061-0A Thread Take-up Lever Link Pin ————- 1
38 ZSA15087 Screw 15/64~28%105 ——~—————. 1
39 5100192000 Thread Take-up Lever Link === 1
40 5100190105 Thread Take-up Lever Com, —————~ 1
M1 9100180500 Oil Guard Rubber == ——m e — —- 1
42 BN081208 Bearing ——————————————— 2
43 7520121370 Needle Bar Crank Shaft ———————— 1
44 5100121000 Needle Bar Crank Rod —~——————=~ 1
45 Z5K09005 Hinge Screw =— === — — = e . 1
46 5100192200 Falt — e i i et s 1

GF-1116-147 LM 9




ANITA ©

C. NEEDLE BAR & UPRIGHT SHAFT & LOWER SHAFT COMPONENTS

GF-1116-147 LM

10




ANITA ©

C. NEEDLE BAR & UPRIGHT SHAFT & LOWER SHAFT COMPONENTS

REF No Part No, Name of Part Q1Y Remarks
1 5100141400 Rubber Plug — — = = = — — m= == = — = 1
2 5100140400 Needle Bar Bushing, Upper ——————- 1
3 5200140170 NeedleBar ———~——m—w——— — — — ~ 1
4 5100140900 Needle Bar Connection ———————— 1
5 ZSB09014 Screw 9/64-40% —————————— 1
6 5100141000 SlidoBIGEK: oo mimmmam s oo i 1
7 5200141170 Needle Bar Guide ——=———————— 1
8 ZSB12053 Screw 3/16-28%9 — = ——— — —— 2
9 5100140500 Needle Bar Bushing, Lower ——————: 1
10 FC1075-0A Thread Guide(Lower) ——=——————~ 1
11 ZSB08010 Screw 1/8-44%4f —————————= 1
12 FC1076-0A Needle Bar Thread Guide ——————— 1
13 INDBX1-14 Needle DBX1-14 —— = — e —— 1
14 5100133000 Bevel Gear, Large ——~———————— 1
15 ZSA16022 Sorew 1/4-40%] = — m mm i e — — 8
16 5100133100 Bevel Gear, Small ————=—————— 1
17 5100180600 Bevel Gear, Large —————————— 1
18 5100180700 Screw Gear, Back —————————— 1
19 5100132100 Upright Shaft Bushing —~—=————- 1
20 ZSA15016 Screw 15/64-28%] —=—F—————- 2
21 5100132200 Needle Bar Bushing, Lower ——————- 1
22 5100132000 Upright Shaflh—— I —— ——— ——— 1
23 51001858T0 Bobbin Case Positioning Finger ————- 1
24 ZSB11026 Screw 11/64-40%10 —~———————— 1
25 6000185370 Bobbin Case — — — — == = e e o o e 1
26 5100183200 B obbin QP — — — — = = e o e 1
27 5100185170 Hook —— ==~ — e e e e s 1
28 5100354400 Soraw — e — e —— e 1
29 5100354500 Filter —— == —— — e e et 1
30 5100188200 Thrust Collar ———— == — — — e e 1
31 ZSA11004 Sorew 11/64-40435 ————————~ 2
32 7520180370 Bushing, Front —— = = = = e e — - 1
33 5100180100 Hook Driving Shaft —-———— = ——- 1
34 9100184900 Thrust Collar — — — == == — = e e e e 1
35 ZSB11008 Screw 11/64-40%5 —— ———————- 2
36 9100180500 Bushing, Front, — = = = = — — o e . i
37 23B12053 Screw 3/16-28%3 — = = v — o e e 1

GF-1116-147 LM 11




ANITA ©

D. PRESSURE FOOT MECHANISM COMPONENTS

GF-1116-147 LM 12




ANITA ©

D. PRESSURE FOOT MECHANISM COMPONENTS

REF.No Part No. Name of Part QTY Remarks
1 5100150300 BOTOW: e o oo o e 1
2 5100151500 NUE o — e o o e e e e e 1
3 5100154800 Spring Guide — — = = — — — = 1
4 5100150400 Spring ————m——— e ————— 1
) FD1185-0A Presser Bar Guide Bracket ——————: 1
6 FD1186-0A Pi ——mm— o e e e 1
7 RE000030 Retaining Rings~ E Type 3 ——————- 2
8 ZSA16025 Screw 1/4-40%6 = = — — — — = e m 1
9 75201502T0 Bushing = — = m == —— e e e e 1
10 FC1180-0A Presser Bar — = = = = — — — — — — — - 1
1 5200GC0048 Presser foot Asm, — — — === ————— 1
12 Z5B09002 Sorew 9/64-40%10 —————————- 1
13 5100150800 Hand lifter Lever = = = = m mm m e o e = 1
14 ZSE09001 Screw 9/64-40%9.6 — ———— ————- 1
15 OPP0037178 O-rings ——— = ————— g o 1
16 5100150700 Hand Lifter Cam — = = = — — = == 2 — 1
17 ZSK20016 SOrew — — — = = e e e e s 1
18 5100344005 Thread Releasing Plate Asm,  — ~ =~ ——- 1
1 g WA060034 Washer —————————————— 1
20 FD1209-0A Collar ~—— - .4 W _ _ . 1
21 ZSB09029 Screw 9/64-40% —— ———————— 1
22 FD1187-0A Thread Releasing Plate B —~—————— 1
23 RE000050 Retaining Rings— E Type § ——————- 2
24 7520312775 Thread Release Wire Asm. ——————- 1
25 ZSK20017 SOrew = — — - e o o e 1
26 RE000030 Retaining Rings- E Type § ——————~ 1
21 FD1210-0A Reverse Spring — — ——— —————— 1
28 5100316070 Wire Holder A ———— — — = — — —— — 2
29 ZSB11007 Screw 11/64-40%7 ———— —————- 2
30 5100316170 Wire Holder Bracket,Upper ————— - 1
31 Z8B12018 Screw 3/16-28%6 —————————— 2
32 FD1195-0A Wire Holder Bracket,Lower ——— = ——- 1
33 Z8B11029 Screw 11/64-40%] ——— —— ————-~ 2
34 5100316370 Wire Holder = = = — — — == s e e e e 2
35 5100340400 Side Connecting Bar ————————— 1
36 Z8G12063 Hinge Sorew = —— = = = — e — —. 1
37 ZSG15065 Hinge Screw ——=— === — —————. 1
38 25G12084 Hinge Sorew = = === = = o s e e = 1
39 FD1192-0A Presser Bar Lifting Link— ———————- 1

40 FD1193-0A ‘Lifting Lever Connecting Rod —————- 1
41 ZSL12002 Nut 3/16-32 = == e e o oo e e e — — — 2
42 7520312600 ‘Thread Release Plat¢ —— ——————- 1
43 Z8G12077 -Hinge Screw — = = w= e — o o e e — 1
44 ZSB11091 ‘Sorew 11/64-40%4 ———— — —— ——- 1

GF-1116-147 LM

13




ANITA ©

E. LOWER FEED MECHANISM COMPONENTS

14

GF-1116-147 LM



ANITA ©

E. LOWER FEED MECHANISM COMPONENTS

REF.No Part No, Name of Part QTY __ Remarks
1 FC6051-0A Feed dog —————————————— 1
2 28808001 Sorew 1/8-444f — —— == — v 2
3 5100160175 Feed Bar Asm, ————m == —— - 1
4 5100160170 O I T e — )
5 510016010A Washer ¢13X 15 d=6,1 ————=——~- (1)
6 5100169600 Square Block ———=————————— (1)
1 5100163300 Square Block Pin =i (1)
8 5100164900 Food Bar Shaft — ——— = — —— ——— ;
9 5100160500 Fand Bar Rod e ssnsims sl 9
10 ZSB12017 Screw 3/16-28%1f ————————=% 1
11 WAQ59002 Wagher = w e mm o s s — e s e e i
12 Z8B11012 Screw 11/64-40%8 —~——— == ——- 1
13 RB200150 Retaining Rings~C Type 15— = = === — 1
14 5100160600 Bushing = = = == = = e o 1
15 5100122600 Collar == == = = e — o e o e e 1
16 ZSA16025 Screw 1/4-4046 —— = — == —— - 2
17 5100160400 Feed Rocker Shaft ——=—=——=———- 1
18 5100160800 Feed Rocker Shaft Crank ———— = 1
19 5100167600 Bl =i sl s i i 1
20 Z5B12005 Scggw 3/TRRB¥1Y —=—————rmmm- 1
21 Z5B09014 SoroR/64 G —————————— 1
22 5100170800 Feed Bar Forked Connection —————- 1
23 Z8B11017 Screw 11/64-40%12 —— == ————— 1
24 RB200150 Retaining Rings-C Type 1§ —————— 1
25 5100160600 Bushing _______________ 1
26 5100122600 5 DU .
27 ZSA16025 Sorew 1/4-404f —==——————mu 2
28 5100170300 Fad Rod Shife i s i s 1
29 Z5G18009 Hinge Sorew == = == = — — = e emm e 1
30 Z8B12002 Screw 3/16-28%12 ——reemmrmrmms 1
31 5100170500 Feed Lifting Rock Link ———————— 1
32 ZSL18004 T Ll T —— 1
33 5100170100 Feed Rod — — — = = v s o e s e s e 1
34 5100164700 Horizontal Feed Rod ————— = —~—— 1
35 Z5B09014 Screw 9/64-40%f —————————— 1
36 5100167500 Horizontal Feed Rod Shaft — ——— ==~ 1
37 BN283313 Bearing — = —— — = m e e e o e e e 1

GF-1116-147 LM 15




ANITA ©

F. FEED ADJUSTMENT MECHANISM COMPONENTS

3

GF-1116-147 LM

16




ANITA ©

F. FEED ADJUSTMENT MECHANISM COMPONENTS

REF.No Part No. Name of Part QY Remarks
1 ZSB12054 Screw 3/16-28%] ——— - ———— 1
2 5100162800 Bushing ——————————————— 1
3 5100161100 Feed Regulator = = = == = == == == e oo e 1
4 Z5B09014 Screw 9/64-40%6 —————————— 2
5 9100164400 Eccentric Shaft = — = = = e = — — — 1
6 9100165170 Connecting Rod — — — = = v o — — — — 1
7 RE000050 Retaining Rings- E Type § ——————- 2
8 FD1170-0A Feed Regulating Screw — — = == === —— 1
9 OP00100A O-rings — — = = == v e e e e e e e i
10 E1158-0A Spring == = — — — o o et e e e o 1
1 FD1171-0A VA 0 e 0 AR 1
12 FC1172-0A EYIA[ it s s e e e 1
13 ZSB12051 Sorew 3/16-28%18 ——— — —mmae - i
14 5100167400 TP . 2
15 5100165200 T AT RS, . A 9
16 5100167800 Pify o o s s s ol A e T o 9
17 5100167700 Reverse Block Pin —— == = oo = 2
18 ZSA15016 Screw 15/64-28%] — — — — = = e 2
19 5100167075 Reverse Block Asm, —— = == ———— 1
20 5100167070 Reverse Block — — = = = == o ot o e — 1)
21 5100167100 Pin —— N 0)
22 Z5B09029 Screw 9/64-40%6 —————————— 2
23 5100166000 Spring Suspension —=————————— 1
24 Z8B11008 Screw 11/64~40%5 ——— = ————- 2
25 5100163405 Reverse Feed Crank Asm, — — ==~ ——- 1
26 5100168500 | D A I 1)
27 5100163400 Reverse Feed Crank ———— =~ ==~ (1)
28 25B16032 Screw 1/4-40%196 —————— === 1
29 5100163500 (L TR ——— 1
30 5100162070 Spring = == e o o e s 1
31 5100163600 Spring Suspension —————————-— 1
32 5100161200 LY@ = e e o e s s s e e s e 1
33 ZMA06014 Screw M6 X 1#10 —~———————~~. 1
34 ZMA06007 Sorew M6 X 19 —————————— 1
35 5100174100 Lever Shaft Bushing ————————=— 1
36 5100161800 Lever Shaft = = = == v — — — e e 1
37 OPP00800 O-tings == —mm———— e 1

GF-1116-147 LM 17




ANITA ©

G. THREAD TRIMMER MECHANISM COMPONENTS (1/2)

26

25

GF-1116-147 LM

18




ANITA ©

G. THREAD TRIMMER MECHANISM COMPONENTS (1/2)

REF.No Part No. Name of Part QTY Remarks

1 7520243070 T s ;

28C11024 Screw 11/64-40%54 ————————-— 2
3 7520244270 Knife Baseg === =——————— 1
4 RB200220 Retaining Rings-C Type 22 — = ==~ 1
5 7520241970 10 Al AP ——— 1
6 75202413T0 Knife Driving Crank — = === ————- 1
7 25812002 Sorew 3/16-28%12 — == == ————- 1
8 Z8G09058 Hinge Screw — = = = = s e s o e o 2
9 75203548T0 Oil Shield — — = = = == == e e e = 1
10 28811035 Screw 11/64-40%f —————————- 1
1 7520242670 O TR T —— 1
12 Z8B15010 Screw 15/64-28%10 — — — — — — — —— 2
13 7520240170 Knife Driving Shaft ———————— - 1
14 RE000060 Retaining Rings= E Type § — = o= === 2
15 7520242170 Cam Follower Crank A — = == mm =om s o 1
16 7520241770 Roller ——=———— — — — = — o 1
17 Z8G11098 Hinge Screw ———— — = e 1
18 78109001 Nut 9/64-40 Q@ — 8- - Wy — — = — 1
19 7520241475 Stopper Screw Asm, — — —=—————— 1
20 ZSL15002 Nut 15/64-off —Npy—F= — — ———~ 1
21 7520242070 Cam Follower Crank B == = —————— 1
22 ZSA16025 Screw 1/4=40%f = — — = — — — - 2
23 7620242270 Spillg — = —— e ————— i
24 75202434T0 B N il S i i i 1
25 £8G12077 Hinge Screw == ——————m———— 1
26 75202436T0 Hinge Screw ———————————— 1
2] 7520243570 Hinge Screw —=— === ——————— 1
28 7520240570 Thread Trimmer Cam ———=—————- 1
29 Z5B16033 Screw 1/4-40%6 — = — = = — e e 2
30 5100244970 Collay — = == == e o e o e e s s o e 1
31 ZSA11012 Screw 11/64-40%46 ~———————— 1
32 7520240270 (T R . 1
33 25809008 Screw 9/64-40%5 — o ——————— 1
34 7520240370 Fixed Knife Bage == =—=———————- 1
35 Z5B11029 Screw 11/64-40%] == ——————- 2
36 ZSN11004 Nut 11/64-40 ————————— = 1
37 ZSA11002 Nut 11/64-40 ———————— == 1

GF-1116-147 LM

19




ANITA ©

G. THREAD TRIMMER MECHANISM COMPONENTS (2/2)

Q’ 5@\‘\‘ 2\23 Kﬂ
x % 25

26

GF-1116-147 LM 20




ANITA ©

G. THREAD TRIMMER MECHANISM COMPONENTS (2/2)

REF.No Part No, Name of Part QTY Remarks
1 7520246170 Picker Arm == ———— — = ——— — —. 1
2 5100246070 Thread Take~up Picker Asm, — == ——~— 1
3 Z8G11083 Hinge Screw —=—=——————————. 1
4 7520246270 Pioker Liftk = = = = = o = e s 1
5 28G11084 Hinge Screw — = —————— === 1
b ZSK15045 Hinge Screw —=—=—=—————————: 1
1 7520242775 Clutch Plate Asm, = =————— == ~—- 1
8 WA069001 Washer == = === — — e e e i
9 Z81.16005 AR T, S ————— 1
10 Z8G15091 Hinge Screw —=————————==———. 1
1" 7520241070 Spring == m————————— 1
12 7520243370 LTl ot i s i i 1
13 RE000050 Retaining Rings~ E Type 5 ————~——= 1
14 5100240870 - TG PRy p—— 1
15 ZSB11006 Screw 11/64-40%65 —~—————=——- 1
16 Z8G12064 Hinge Screw ————=——=———=m—. 1
17 5100240670 Thread Cutting Solenoid Asm. ————— 1
18 5100240770 Cusion — — = —— e ——— e — — 1
19 5100240970 Solenoid Instaling Basg ———————— 1
20 5100244870 Cusion ——F ~ . ¥ __ 1
21 Z8L16015 T Wy, WRENA CEPES IS 1
22 ZSL16005 Nut 170 Qe ——— — =~ = = 1
23 WA049003 Washer ——————————————— 2
24 ZMLO04002 "y TRy ), AR —— 2
25 5100353000 TR A — 1
26 ZSB15018 Screw 15/64-28412 — = ——————— 2
2] 5100620105 Ground Wire Asm, ———=——————— 1
28 ZSB09005 Screw 9/64-4045 — — — — = ————— 2
29 Z5L15002 Nut 15/64-28 — == = — = == o e — - 1

GF-1116-147 LM

21




ANITA ©

H. KNIFE COMPONENTS (1/2)

GF-1116-147 LM

22




ANITA ©

H. KNIFE COMPONENTS (1/2)

REF.No Part No. Name of Part QTY Remarks
1 7520412070 Knife Driving Shaft Connection ————- 1
2 ZSB09007 Screw 9/64-40%75 —————————" 1
3 75204105T0 N AR — 1
4 ZSB11022 Screw 11/64-40K] — = = = — m — — —- 3
9 7520410470 o 1
6 ZSB09012 Sorew 9/64-40%45 — — = = ————. f
l 7520410270 B TN o o s . e 5 o, 5 5 58 1
8 BN252910 Bearing = = = — — = = e s o o o o e 1
9 28B09012 Screw 9/64-40%45 —————————: 1
10 7520410870 iy ot e e e e 2
1 752041060 T S S - 1
12 Z8G12095 Hinge Screw — = === — 1
13 7620410970 ROA Lik SHAft s e o s s ot o i s 1
14 ZSA15020 Screw 15/64-28%11 ——— — == —— 1
15 7520411070 Link Support Arm === — == e o e e - 1
16 ZSB12002 Sorew 3/16-28%12 = — — = mmmm e — — - 1
17 7520411170 Knife Set Lever Shaft - ——=———=——— 1
18 OPP00500 O-rings —— @~~~ - ——— 1
19 7520411270 Knife Set Lever Basg ———————=- 1

20 ZSB12002 Screw 3/16-28%12 = — = — — e - {
21 7520411570 Knife Lever Stopper — = —~—=———— 1
22 2SA15053 Screw 15/64-28%195 ————————: 1
23 Z851.15002 Nut 15/64-28 = — — — — — = e e e 2
24 Z8B12053 SEPoW QL 6-2898 —————m - 2
25 7520411670 b - e ?
26 Z8G15090 Hinge Screw ——————m— = ——— 1
27 7520411770 Spring” — — = ——— e e e 1
28 7520411470 Knife Lever Base ——————=———~— 1
29 Z8B15010 Screw 15/64-28%10 ————————— 1
30 7520411370 Knife Lever == ————rm m——— . G
31 Z8G16058 Hinge Screw =—=—————m—————— 1
32 RE000050 Retaining Rings- E Type § —=——=———~ 1
33 7520410770 Link = = e e e o s e e e e s e e 1

GF-1116-147 LM

23




ANITA ©

H. KNIFE COMPONENTS (2/2)

GF-1116-147 LM

24




ANITA ©

H. KNIFE COMPONENTS (2/2)

REF.No Part No. Name of Part QTY Remarks
1 7520411970 Bushing ——————————————— 1
2 7520411870 Knife Driving Shaft ————=—————- 1
3 7520412170 el s 1
4 ZSD12001 Screw 3/16-28%13 — == —————- 1
5 Z8L12004 Screw 3/16-32%12 —————————- 1
6 1520412270 Knife Holder B ——=—————————- 1
7 ZSB11109 Screw 11/64-40% —————————- 1
8 WA059005 Washer ——— == e e e e - {
9 Z51.12004 Nut 3/16-28 —— === ——————— 1
10 7520412370 Knife Holder C == —————————. 1
11 Z5B09034 Screw 9/64-40%10 —————————- 1
12 WAQ30002 Washer — ——————— = —— - 1
13 FC1440-0A Knife ——————————— = 1
14 FC1439~0A Washer = == — e e e o 1
15 ZSB0800f Screw 1/8-44%6 ———— = — — — = - ?
16 7520412470 Knife Mounting Base ——~—=——=——-= 1
17 WA059002 Washer ——————————————— 2
18 ZSD12006 Screw 3/16-28%) ——~——=——— ——— 2

GF-1116-147 LM

25




ANITA ©

. AUTOMATIC REVERSE FEED MECHANISM COMPONENTS

GF-1116-147 LM 26




ANITA ©

I. AUTOMATIC REVERSE FEED MECHANISM COMPONENTS

REF.No Part No. Name of Part QTy Remarks
1 ZMB04032 Soraw MAX 0,716 = == mm e o = = — = 1
2 5100281670 Spring = e e i
3 5100281570 Switch Shaft — — — — — — = e e 1
4 5100280570 SwitchBage ————— = — = = e e, 1
9 ZMB04023 Screw MAX (7% ————— = 1
6 5100280270 Sl By v |
1 5100280170 S s, i et it 1
8 5100281770 Switch Platg—— =~ == === — = —— — 1
9 Z5B12053 Sorew 3/16-28%) — == — — e 2
10 ZMB03032 Sorew M3 X 0.5%15 — == mm e e oo e e 9
1 7520281470 QBN Ryar e s s !
12 RE000090 Retaining Rings- E Type § —=—=~—~=—== 1
13 RE000050 Retaining Rings- E Type § = = = == — = 2
14 9100282370 Reverse Feed Connecting Shaft ‘= —=~ 1
15 51002822715 Connecting Arm Asm, — — — = == = = oo == 1
16 RE000040 Retaining Rings~ E Type 4 == —=m—~~ 1
17 5100282470 Reverse Feed Connecting Link ————~ 1
18 5100282570 Spring == e e 1
19 REQ00120 Retaining Rings= E Typg 12 —— === 1
20 WH116001 TR T WA | SE—— 1
21 5100282670 Cusion — Q- - - e e e e e 1
22 5100282170 R R, G ————— 1
23 RE000040 Retaining Rings- E Type 4 ——~—— - 2
24 Z8B15018 Screw 15/64-28%12 ————————— 2
25 5100282070 Reverse Feed Solenoid ~——————~ 1

GF-1116-147 LM 27




ANITA ©

J. WIPER MECHANISM COMPONENTS

lllllllllllllllllllllllllllllllllllllllllllllllllllllllll

28

GF-1116-147 LM



ANITA ©

J. WIPER MECHANISM COMPONENTS

REF.No Part No. Name of Part QTY Remarks
1 75620215175 Wiper Asm, = = == == — — — = e e e 1
z 1520216770 Wiper Cover — = === —— — — = — “)
3 ZME03002 Screw M3X 0546 — = ———————— (1)
4 7520216970 Spring = = == v o e e 1)
5 WA120008 Washer == = s o o v o oo s e e e e (1)
6 7520217270 Cusion Rubber = — = = = o — — — — 1)
1 7520216570 Cusion Rubber = = = = = = o = — — — 1)
8 7520216470 Washer = = — mm o o o e e e — e (1)
9 RE000090 Retaining Rings-E Type § ——— ===~ (1
10 1520216270 Wiper Solenoid = = = = e oot — o e e (1)
1 9100216600 Wiper Switch = = = = mr e o — — o = )
12 7520215770 Wiper Solenoid Pin ———=——————~— (1
13 RE000030 Retaining Rings- E Type § —=—————- (2)
14 15202163T0 Wiper Base Asm, = w= = = m o o e e — 1)
15 ZME03005 Screw M3 X 0,5%8 — — — = — m ~o s e (4)
16 7520215275 Wiper Link A = = == == m o s e e e 1)
17 Z3B11006 Screw 11/64-40%65 ————————~— (2)
18 7520215575 Wiper Driving Shaft Asm, — ==————- (1)
19 7520215375 Wiper Link B — = — = m i e e e e (1)
20 Z8G11126 Hinge Serew ——=——— == ————— 1)
21 75202160T0 Wiper Base == = — = = = o e e e e 1)
22 Z8G11126 Hinge Screw —=———— — = = — 1)
23 7520215170 W — PN = = e i )
24 28B03040 Screw 9/64-40#35 —————————. (1)
25 28B12065 Screw 3/16-28%14 —————————- 1
26 28B12053 Screw 3/16-28%) — ——— — = e e — 1
27 WA040020 Washer = = = == e e e o o e e 1
28 PC4241-0A Collar = — == = e —— e 1

GF-1116-147 LM 29




ANITA ©

K. OIL LUBRICATION MECHANISM COMPONENTS

GF-1116-147 LM 30




ANITA ©

K. OIL LUBRICATION MECHANISM COMPONENTS

REF.No Part No. Name of Part QTY Remarks
1 5100351805 Oil Stopper Plate Asm, ———————— 1
2 ZSB08010 Screw 1/8-44%4f — = —— —— ——— 1
3 7390353000 Holdgr— — — = = = e e — e e 1
4 ZSB12046 Sorew 3/16-28#] — = m——— —— 1
5 52003567T5 Felt Asm, —~——— = —————— 1
6 5200355870 Oil Pipg == =———————— . 1
7 XP300520 Oil Tuba = w e s sy 1
8 FD1132-0A Oil Sight Window = = === = ————- 1
9 OPP205250 O-rings = —— — e e 1
10 75203535T0 Felt Holder ————— = = = — o e e e 1
1 5100358900 Oil Pipe Asm, —— —— == — — 1
12 XA200300 Ol Wick == == e e e e e e e 1
13 5100354700 Spr]ng ——————————————— 1
14 5100354100 Oil Adjusting Screw —————————- 1
15 5100353000 Holder = == == — — == e e s e e o e e e 1
16 ZSB15010 Screw 15/64-28%10 — — — — —m — — — {
17 §100354000 Oil Pipe Joint— = = == = — m= mm e e — - 1
18 5100359100 Oil Pipe Asm, === — @ —&_ & _ 1
19 51003517T0 Bed Screw Stud & ——m— S —— 1
20 5100354900 Oil Pump Support Plate — = —=———~ 1
21 ZSB15010 Screw 15/64-28#10 —= — == = — —— 1
22 9100353800 Oil Pipe Joint———— === = — — = — - 1
23 5100358000 Oil Pump B, & & —— ————. 1
24 ZME03005 Screw M3 X 0,548, — — — — — = — 3
25 5100359400 Plunger === — = m = o — — e e 1
26 5100359500 Spring = =l e e 1
27 5100359300 SCraW = o —— e e 1
28 5100358300 (TTLIL, YU —— 1
29 5100338500 Housing Plate — == ——— = = = — — 1
30 5100358700 Filter Screen Plate, ——— === ——m 1
31 ZMT03007 A e ———— 3
32 WB061001 Spring Lock Washers ————————- 1
33 WB041001 Spring Lock Washers ————=————— 1
34 ZSB11050 Sorew 11/64-40%105 — — = —————- 1

GF-1116-147 LM

31




ANITA ©

L. ACCESSORIES (1/2)

GF-1116-147 LM 32




ANITA ©

L. ACCESSORIES (1/2)

REF.No Part No, Name of Part QTY Remarks
1 5100350400 Packing ——=—=—————————— —. 1
2 5100350500 Packing — == =————— . 1
3 5100350500 Packing —— = ————— - —. 1
4 5100350100 Ol Pan — = = e e e e 1
5 5100913700 Vibration Preventing Rubber —————~ 4
6 ZSB20018 Screw 5/16-24%] ——~———— - 1
7 OPP01080 0-fings =—————m——— e 1
8 5100342900 Rotating Lever —— —————————. 1
9 ZMH06018 Screw MEX 1#30 ————————=— . 2
10 ZML06001 NUEMEX] s 2
1 ZMD06011 Screw MEX 1%20 —— —— — =~ — —. 1
12 5100343900 Spring = — e 1
13 5100341400 Knes Lifter Shaft —————————~—- 1
14 RE000100 Retaining Rings- E Type 10 —————— 1
15 ZMD06013 Screw MO X 1424 — —— = —— —. 2
16 5100342000 Knee Lifter Crank —————————— 1
17 5100341900 Knee Lever Rod ——— — — = — — m— ’
18 9100345300 Rubbey — — = = = e e — S W 1
19 5100345100 Knee Platg === m = — 1
20 5100345400 Knee Guird —— = == — —— — = e e e 1
21 5100345200 Retaingr = =— = == == v — e o e e o 1
22 ZMD06012 Screw MG X 111§ ~————————~ 1
23 5100343500 Knee Press Lifter Rod Asm, —————— 1
24 FC7017-0A Waste Material Chute Holder —————- 1
25 ZMT04003 Screah Q- — —T- — o o e — 3
26 FC7018-0A Waste Material Chute Large —————— 1
21 FC7019-0A Waste Material Chute Small ———— =~ 1
28 25B09047 Screw 9/64-40%] —————————— 8
29 25109001 PUNGATAQ: s i i i i i 8
30 FC7016-0A Oil Push Guide = ———=—mm—————. 1
31 78811022 Screw 11/64-40%] ——~——————- 2

GF-1116-147 LM

33




ANITA ©

L. ACCESSORIES (2/2)

34

GF-1116-147 LM



ANITA ©

L. ACCESSORIES (2/2)

REF.No Part No. Name of Part QTY Remarks
1 C7001-0A COVer = = = e e 1
2 A7000-0A Accessory Box = = — — — — — — —— — 1
3 AT7010-0A Screw Driver (small) ———— == —— 1
4 A7010-1A Screw Driver (middle) ————————~- 1
5 A7010-2A Screw Driver (large) ————————— 1
6 5100183200 Bobbin == = w e o s e e o e e e e 1
7 INDBX1-14 Needle DBX 1~14 —————————— 4
8 A7011-0A ] oo o i 8
9 5100911700 Head Hinge —=————— = = = — o 2
10 5100911900 Rubber Hinge ————— — = — — — o 2
11 5100911500 Vibration Preventing Rubber — — == —- 2
12 5100911600 Vibration Preventing Rubber — —— —=—- 2
13 5100119000 Head Rest Wood — —=————————=~ 1
14 TLAO20 Hexagonal Wrench Key (2mm) ——=——=— 1
15 A7012-0A Oil Can — — = == m o e o o e — — — — N 1
16 EJ4108-0A Magnet — — = == == e e o s — — 1
17 5100335100 Belt Cover A = = == v — = o o s e — — 1
18 ZSE20001 Sorew 5/16-24%16 — — —=— — — = — - 2
19 5100335200 Cover = = — — = s 1
20 WA059005 Washer = —— — m == s e e e e e 1
21 Z8B12002 Screw 3/16-28%12 —————————- 1
22 5100335300 Belt Cover Stud — = = = — — = = e o — 1
23 5100335800 Belt CoverB — = — — = = e e e e 1
24 5100335905 Belt Cover Asm, —& ——— — — ———— 1
25 ZMT04003 Sorew o— B ——E® . )
26 WA049005 Washer —=— ———— — s e e e 2
27 5100320105 Bobbin Winder — — — = = = — — — e e 1
28 WA049005 Washer — = —— — — — — o — — - 9
29 ZMT04003 Sorew e - e 9
30 J7050-0A Thread Stand — — — — — = ~= = — — — 1
31 FC4085-1A Waste Material Guide ————————~ 1
32 FC4086-0A Plate Cover = = — — o e — o 1
33 FC4087-0A Slide Plate Spring —————————~— 1
34 25B08045 Screw 1/8-44%25 —————————— 1

GF-1116-147 LM

35






